
 

 

Energy Research and Development Division 

FINAL PROJECT REPORT 

Improving Energy 
Efficiency and Increasing 
Water Yield During 
Membrane Treatment 

Gavin Newsom, Governor 

April 2020 | CEC-500-2020-027 
  



 

 

PREPARED BY: 

Primary Authors:  

Janel Grebel, Ph.D. 

Ryan Holloway, Ph.D., P.E. 

Ganesh Rajagopalan, Ph.D., P.E., BCEE 

Kennedy/Jenks Consultants 

3200 El Camino Real, #200 

Irvine, CA 92602 

Phone: 949-567-2162 

www.kennedyjenks.com 

Contract Number:  EPC-16-011 

PREPARED FOR: 

California Energy Commission 

Rajesh Kapoor 

Project Manager 

Virginia Lew 

Office Manager 

ENERGY EFFICIENCY RESEARCH OFFICE  

Laurie ten Hope 

Deputy Director 

ENERGY RESEARCH AND DEVELOPMENT DIVISION 
[...]
and water flux. Miller et al. (2014) found that polydopamine coatings increased fouling 



12 

resistance, but reduced water flux and permeability. In contrast, Ding et al. (2016) observed 

that addition of cellulose nanofibrils increased flux and permeability and reduced fouling. PSU 

membranes coated with a methyl-based copolymer showed a much higher flux recovery after 

cleaning compared to unmodified PSU membranes. Nady et al (2011) attributed this result to 

increased membrane hydrophilicity.  

There are several methods, including coating, blending, and chemical grafting, used to 

improve membrane hydrophilicity. Modifications can be made only to the membrane surface or 

to the bulk membrane material. Increasing the hydrophilicity of the bulk membrane may 

reduce mechanical strength (Zhao et al., 2013); however, surface modifications allow 

modification without affecting the bulk properties (such as tensile strength and chemical 

resistance). Surface coating techniques have been shown to have a higher fouling mitigation 

effect compared to techniques that entrap the modifying material with in the membrane 

matrix (Nady et al., 2011), but one drawback of surface modification by coating or grafting 

techniques is that membrane resistance to water flow may be increased (Geise et al., 2010).  

Although these studies have demonstrated hydrophilic membrane characteristics are desirable, 

others have shown hydrophilicity may only be effective in deterring initial fouling. Wang et al. 

(2011) and Maximous et al. (2009) concluded that hydrophilicity limits initial fouling but long-

term fouling is dominated by foulant-to-foulant interactions. These findings are not surprising 

considering the high convective forces pulling foulants towards the membrane surface during 

filtration and the strong hydrophobic attraction between organic foulants. Because of the 

inability of the hydrophilic membranes to repel inorganic foulants, and subsequent formation 

of layered organic and inorganic fouling, a membrane with improved anti-fouling properties 

and membrane cleaning characteristics would be desirable. 

2.4 Amphiphilic, Anti-Adhesive Membrane Surface Properties 
Recently, membranes have been modified with amphiphilic (both hydrophilic and hydrophobic) 

groups on the membrane surface with the intent of producing membranes with lower fouling 

propensity and better anti-adhesive properties (Nady et al., 2011). This membrane 

modification approach was taken by Chen et al. (2016) and Wang et al. (2006) in separate 

studies with both groups reporting similar improvements in PSU membrane performance. Chen 

et al. blended amphiphilic polyethylene glycol (PEG) copolymer with a PSU base polymer to 

produce an amphiphilic membrane with increased permeability, hydrophilicity, fouling 

resistance, and flux recovery. The permeability increased from approximately 50 liters per 

meter squared per hour (LMH)1 for the unmodified membrane to 400 LMH for the membrane 

modified at the optimum blended ratio (40 percent). The flux recovery after being fouled with 

bovine serum increased from approximately 70 percent to 85 percent after the modification. 

Wang et al. modified a UF membrane with amphiphilic pluronic polymer groups using a 

polymer blending technique and showed that fouling resistance and flux recovery was 

improved by increasing the length of the amphiphilic chains. 

  

                                       
1 Conversion: 1 LMH is equivalent to 0.588 GFD (gallons/ft2/day). 



13 

2.4.1 Amphiphilic PSU Membrane Using PEO-Polysiloxane  

BASF (Greifenberg, Germany), adopting an approach like Wang et al. and Chen et al., has 

developed the amphiphilic PSU membrane used in this study. This amphiphilic membrane has 

a surface enriched with the low- or anti-adhesive polyethylene oxide (PEO)-polysiloxane 

functional groups in a majority hydrophilic PSU membrane matrix. The purpose of the PEO 

polysiloxane groups is to increase the fouling resistance and ease the cleaning of the PSU 

membrane. Figure 1 illustrates the chemical structures of these copolymers. Figure 2 provides 

an illustration and atomic force microscopy (AFM) image of the modified membrane. 

Figure 1: Chemical Structure of Relevant Membrane Copolymers 

 

Source: (Heijnen, Martin et al., 2015) 

Figure 2: Schematic Drawing, Atomic Force Microscope Membrane Surface Image, 

and Chemical Composition of New Membrane with Anti-Adhesive Properties 

 

Source: (Heijnen, Martin et al., 2015) 

  



14 

Heinen et al. (2015) reported on short-term tests with this new amphiphilic membrane 

(referred to as membrane LC) that used synthetic and real (Seine river water) feed solutions 

for 12 to 24 hours. Figure 3 presents the results from one of the synthetic fouling tests. 

Figure 3: Bench-Scale Experiments Conducted with Synthetic Fouling Solution  

 

Tests were performed over a period of 20 hours, using standard PSU membrane chemistry at 75 L/m2-hr 

(green line) and 150 L/m2-hr (purple line) and Membrane LC (PSU-PEO-Polysiloxane) chemistry at 75 L/m2-

hr (blue line) and 150 L/m2-hr (red line). 

Source: (Heijnen, Martin et al., 2015) 

At lower water fluxes (75 LMH, 44 GFD) the transmembrane pressures (TMP) for the standard 

membrane (green line) and the proposed membrane (Membrane LC; blue line) were not 

significantly different (Figure 3). However, as the water flux was increased to 150 LMH (88 

GFD), the increase in TMP for the proposed membrane (red line) was much lower (~35 

percent after 18 hours) compared with the standard membrane (purple line).  

Subsequently, Heinen et al. (2015) performed additional 24-hour bench-scale tests with river 

water, wastewater, and seawater. Figure 4 shows the results from these 24-hour fouling tests. 

  



15 

Figure 4: TMP (bar*) as Function of Filtration Volume for Experiments Conducted 
with (a) Seine River Water, (b) Wastewater, and (c) Seawater 

 

*Conversion: 1 bar is equivalent to 14.50377 psi. 

Source: Heijnen et al., 2015 

Membrane LC outperformed the existing reference membrane with all feed waters tested. For 

river water (Figure 4a), which has a turbidity of 1-2 nephelometric turbidity units (NTU) and 

NOM containing 50 percent humic acid, membrane LC showed a TMP of 1 bar (14.5 pounds 

per square inch [psi]) at 600-minute filtration interval compared with a TMP of 1.8 bar (26.1 

psi) for the reference membrane. This represented approximately 40 percent reduction in 

energy demand. 

For a wastewater feed (Figure 4b), with a high total suspended solids (TSS) concentration of 

88 mg/L, 40 percent humic substances, and 8 percent hydrophobic dissolved organic carbon 

(DOC), the difference in fouling propensity between the standard and LC membrane was even 

more pronounced. During each filtration cycle, the TMP increase was double for the standard 

membrane compared with the reference membrane. 



16 

Finally, for a seawater feed (Figure 4c) with high salt concentration and turbidity around 25 

NTU, membrane LC operated at much lower TMP. For example, at the 500-min filtration 

interval the average TMP of membrane LC was 1 bar compared with the average TMP of the 

reference membrane of 1.8 bar (26.1 psi), an estimated energy savings of approximately 45 

percent.  

Overall, the short-term fouling tests clearly demonstrated the energy efficiency of the new 

amphiphilic membrane LC. The pressure driving force for water production was reduced by as 

much as 50 percent. 

4.2.1.1 Pilot Testing of PSU-PEO-Polysiloxane Membrane 

Heinen et al. (2015) also performed long-term pilot tests over a 12-month period using surface 

water. The tests were designed to determine the efficiency of the amphiphilic membrane by 

operating it at high water flux (fewer number of modules) without increasing energy demand.  

With a surface water containing high but variable TSS (from 3-30 milligrams per liter [mg/L]) 

and relatively low total organic carbon (2 mg/L TOC), these researchers operated the 

membrane LC at 105 LMH and half of the TMP compared with the reference membrane 

operating at 70 LMH (41.2 GFD). Operating at a higher water flux (approximately 50 percent), 

especially at lower TMP, has significant implications. Specifically, fewer membrane modules 

would be required resulting in substantially lower backwash volumes and higher water 

recoveries. 

In summary, the results from bench- and pilot-scale testing were encouraging. The new 

amphiphilic PSU-PEO-Polysiloxane membrane exhibited higher water flux and lower or 

equivalent operating TMP under all test conditions; however, further evaluation of 

performance under real world conditions, including energy usage and treated water quality 

was needed to better assess the market readiness of this new membrane. 

 



17 

CHAPTER 3: 
Methodology 

This chapter describes the study approach, test facilities, and methods of sample collection 

and analyses. 

3.1 Study Approach 
This project consisted of five major activities:  

• Phase 1, Site Preparation:  The California Water Services Company (Cal Water) 

Bakersfield’s site was prepared for pilot testing. This included installation of the pilot 

unit, ancillary pumps, piping and tankage, as well as obtaining regulatory clearance of 

pilot waste disposal. 

• Phase 2, Settled Surface Water Test: Pilot tests were performed using coagulated, 

settled surface water, which is the membrane feed water for the full-scale MF system at 

the demonstration site.  

• Phase 3, Organic-Spiked Water Test: Pilot tests were performed using organic spiked 

surface water as a surrogate for recycled water to evaluate the amphiphilic project 

membrane market potential for water reclamation.  

• Phase 4, Backwash Water Test: Pilot tests were performed using backwash water 

generated from the full-scale membrane process at the demonstration site. During this 

phase, the filtrate from the standard and project membrane was also treated by bench-

scale RO membrane units to evaluate the impact of proposed UF treatment on 

downstream RO performance.  

• Phase 5, Benefits Evaluation: The benefits evaluation consisted of M&V performed 

independently by BASE Energy  of the energy consuming components of the pilot 

system as well as other operations and maintenance data collected. The collected data 

were used in evaluating the feasibility of commercializing the amphiphilic project 

membrane. 

3.2 Test Facilities and Materials 
This section describes the testing facilities: including demonstration site, water sources, pilot 

unit and membranes tested. 

3.2.1 Demonstration Site 

The pilot demonstration was performed at the Cal Water’s  Northeast Bakersfield Water 

Treatment Plant (WTP), which treats surface water from the Kern River (Figure 5). The plant’s 

treatment process consists of pre-treatment with potassium permanganate, coagulation-

flocculation (using polyaluminum chloride coagulant) and sedimentation followed by coarse 

(300-micron) straining, microfiltration, and chlorine disinfection. The treatment plant has a 

design capacity of 22 MGD. During the test period covered by this report, the plant flows 

typically were in the range of 8 to 9 MGD. 



18 

Figure 5: Aerial View of the Northeast Bakersfield Water Treatment Plant 

 

Source: Google Earth, 2018) 

3.2.2 Water Sources 

Three water sources were tested during the pilot study. 

3.2.2.1 Settled Water  

Settled surface water was tested as representative of a typical low-pressure membrane feed 

water source. The pilot feed water was taken as a side stream of the settled water 

(downstream of the 300-micron strainer) in the full-scale treatment plant. 

3.2.2.2 Organic-Spiked Settled Water 

Settled water, spiked with organic material to increase the organic fouling potential as a 

surrogate for wastewater and other high-organic waters. The pilot feed water was taken as a 

side stream of the settled water described in Section 3.2.2.1. 

A leonardite humic acid extracted from ancient peat deposits in soil was added to the settled 

water to increase its level of hydrophobic organic foulants. Europonic Fossil Fuel Liquid Humic 

Acid solution (containing approximately 18 g/L TOC) was fed into the pilot feed water 

upstream of the UF modules using the pilot plant’s chemical dosing system as described in 

Section 3.2.3. 

3.2.2.3 Backwash Water 

Backwash water generated at the full-scale treatment plant’s membrane filtration process was 

tested to evaluate performance with higher turbidity water that might be reclaimed from 

backwash operations. The backwash water consists primarily of wastewater generated during 

the cleaning of the microfilter membranes (Pall Corp., Washington, NY), which was collected in 

the plant’s backwash equalization tank. In addition, some rinse water from daily flux 



19 

maintenance cleaning of the membranes, which containing chlorine and caustic chemicals, also 

carried over to the backwash equalization tank.  

The pilot feed water was taken from the outlet of the full-scale treatment plant’s backwash 

equalization tank and was passed through a 300 micron prefilter prior to pilot treatment. 

3.2.3 Pilot Membrane Unit 

The demonstration was performed with a skid-mounted UF pilot unit manufactured by BASF 

installed inside a 20-foot International Organization for Standards (ISO) high cube container 

(21.5 ft L x 8 ft W x 9.5 ft H). The UF pilot plant consisted of the following major components: 

• Two (2) parallel UF trains that were operated independently, each having a capacity of 

15 to 70 gpm 

• One (1) 132-gallon (500-liter) feed tank with overflow to drain 

• One (1) 264-gallon (1000 liter) filtrate tank with overflow to drain 

• Two (2) centrifugal feed pumps (one per UF train) with variable frequency drives 

• One (1) centrifugal backwash pump (one for both membrane trains) with variable 

frequency drive 

• One (1) 300-micron disc filter (AZUD helix)  

The system was delivered complete with interconnecting process pipework, support frame, 

insulation, air conditioning system, lighting and ventilation. Figure 6 shows interior and 

exterior views of the pilot unit. 

Figure 6: Exterior and interior view of the pilot system 

 

Source: Kennedy/Jenks Consultants 

The unit included instrumentation for magnetic flow transmitters, pH and temperature probes, 

turbidity and conductivity analyzers, and inlet and outlet pressure transmitters. WinCC 

(Siemens, Malvern, Pennsylvania) supervisory control and data acquisition (SCADA) software 

automatically logged data from the pilot unit. Operators could control the pilot unit remotely 

using the system’s TeamViewer software. 

The pilot unit included automatically controlled chemical dosing systems for pre-treatment 

(coagulation), pH adjustment, and CEB. The pre-treatment chemical dosing system consists of 

dosing pumps, injection point, and contact/mixing pipeline. Because no pre-treatment 

chemical was required, this system was used to add humic acid to the pilot feed water during 



20 

testing of organic-spiked water. The pilot system operator pre-set the humic acid 

concentration set point to add the desired amount automatically to each module line feed 

water. The chemical dosing system for enhanced chemical backwashes (sulfuric acid, caustic 

soda, and sodium hypochlorite) consisted of dosing pumps, each connected to a chemical feed 

tank and associated piping. The pilot system operator pre-set the set point to add the desired 

amounts of cleaning chemicals automatically to the backwash water. All chemicals used in the 

pilot unit were National Sanitation Foundation (NSF) 60 certified water treatment chemicals, 

except the Liquid Humic Acid solution. 

The pilot unit was connected to the water treatment plant water and waste lines by 2.5-inch 

diameter polyvinyl chloride (PVC) piping. A Grundfos CRE vertical multistage centrifugal 